T300
T300
T350
T400
T450
T600

WNO300XA-10EV
WNO300XA-12EV
WNO350XA-12EV
WNO0400XA-12EV
WNO450XA-12EV
WNO600XA-12EV

DEXTER

Section 8:
Parts Data:

120 volts 60hz.
208-240 volts 60hz.
208-240 volts 60hz
208-240 volts 60hz
208-240-volts 60hz
208-240 volts 60 hz

Single Phase

Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
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C-Series Accessories

T300 WNO0300XA-10EV 120 volts 60hz. Single Phase

T300 WNO300XA-12EV 208-240 volts 60hz. Single Phase or Three Phase
T350 WNO350XA-12EV 208-240 volts 60hz Single Phase or Three Phase
T400 WNO0400XA-12EV 208-240 volts 60hz Single Phase or Three Phase
T450 WNO0450XA-12EV 208-240-volts 60hz Single Phase or Three Phase
T600 WNO600XA-12EV 208-240 volts 60 hz Single Phase or Three Phase

Description

Kit, Door Gasket Expander
(large)

9732-139-002

9732-139-002

9732-139-002

9732-139-002

9732-139-002

Kit, Door Gasket Expander
(small)

9732-139-001

9732-139-001

9732-139-001

9732-139-001

9732-139-001

Hose, Water Supply 3/8” 1.D.
x 48"

9990-027-011

9990-027-011

9990-027-011

9990-027-011

9990-027-011

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

8641-242-000

8641-242-000

8641-242-000

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

9565-003-001

9565-003-001

9565-003-001

Bevel Washer for 5/8” bolt used
in installations using angle iron
bases

8641-586-002

8641-586-002

8641-586-002

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used
in installations using angle iron
bases

8641-586-003

8641-586-003

8641-586-003

8641-586-003

8641-586-003

Sealing compound RTV-45

8538-151-002

8538-151-002

8538-151-002

8538-151-002

8538-151-002

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Battery (used on Control PCB)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

VFD Filter options (1 phase)
120v

VFD Filter options (3 phase)

VFD Filter options (1 phase)
220VAC

OPL Bearing & Seal Kit

9732-219-001

9732-219-003

9732-219-003

9732-219-005

9732-219-005

OPL with OS2 Platform for
V Series Washers Only

9504-016-001

9504-016-001

9504-016-001

9504-016-001

9504-016-001

Palm Pilot

9150-035-001

9150-035-001

9150-035-001

9150-035-001

9150-035-001

USB, W/ owners booklets

9150-045-002

9150-045-002

9150-045-002

9150-045-002

9150-045-002

Mode Light Support

9635-022-001

9635-022-001

9635-022-001

9635-022-001

9635-022-001
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Wiring Harness Part # by Model

Description

Wiring Harness (Add Bleach Lite
assy included)

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

Wiring Harness, Door Lock

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

Wiring Assembly Yel. 32" (Enable
Drive)

8220-064-023

8220-064-023

8220-064-023

8220-064-023

8220-064-023

N|lRr]|Rr]|Rr]|Rr]=]~

Wiring Assembly Vio. 24"

8220-118-001

N

Wiring Assembly Jumper Yel
(Water Valves)

8220-123-001

8220-123-001

8220-123-001

8220-123-001

8220-123-001

Harness Power Terminal Block

9627-831-001

9627-831-001

9627-747-003

9627-747-003

9627-747-003

Lock, Run/Program-w/Harness

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

Key, N561

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

Harness, P23/P15-Optional relay
to control board

9627-798-001

9627-798-001

9627-798-001

9627-798-001

9627-798-001

===~

Harness, P10-Optional Relay to
Injection terminal block

9627-799-001

9627-799-001

9627-799-001

9627-799-001

9627-799-001
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Key Description

1 | Panel, Side (Left or Right) - 9732-359-006 | 9732-359-007 | 9732-359-008 |2
stainless
* | Panel, Right Side-stainless 9989-639-001 | 9989-640-001 1
1 Panel, Left Side - stainless 9989-639-002 | 9989-640-002 1
* | Screw, (Side Panel to Base) 9545-018-018 | 9545-018-018 | 9545-018-013 | 9545-018-013 6
* | Screw, (Side Panel to Base) 9545-018-013 | 8
* | Nut, Hex 1/4-20 UNC 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 6
* | Nut, Hex 1/4-20 UNC 8640-414-006 |8
* | Pad-Foam, Side Panel 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 |2
* | Bracket, Side Panel under front | 9029-263-001 | 9029-263-001 | 9029-263-001 | 9029-263-001 | 9029-263-001 |1
panel
* | Nut, Hex (to tub front) 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 |2
* | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 |2
2 | Panel, Control 9989-477-001 | 9989-477-001 | 9989-478-001 | 9989-478-001 | 9989-479-001 |1
Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 |4
* | Nut, Expansion 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 |4
3 Nameplate Decal, Control Panel | 9412-217-001 | 9412-218-001 9412-219-001 | 9412-220-001 | 9412-221-001 1
(Black)
Button, Push (Black) 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 1
Panel Assy, Front 9454-893-002 | 9454-893-002 | 9454-894-002 | 9454-894-002 | 9454-895-002 |1
Trim, Edge Protector 9578-092-005 | 9578-092-005 | 9578-092-005 | 9578-092-005 | 9578-092-005 |1
* | Screw, Hex- To Control Panel 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 |2
* | Nut, Spring- To Control Panel 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 |2
10/32
Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 | 9545-008-014 | 9545-008-014 | 9545-008-014 |2
Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 |2
Nut, Spring-To Front Panel 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001
8 | Label, Warning-Door Opening 8502-757-001 | 8502-757-001 | 8502-757-001 | 8502-757-001 | 8502-757-001
(Black)
9 | Label, Warning-Door Risk of 8502-759-001 | 8502-759-001 | 8502-759-001 | 8502-759-001 | 8502-759-001
Injury (Black)
10 | Door, Lower Service (includes 9960-286-001 | 9960-286-001 | 9960-286-002 | 9960-286-002 | 9960-286-002 | 1
handle & Rivits)
11 | Handle (bumper guard) 9244-086-001 | 9244-086-001 | 9244-086-002 | 9244-086-002 | 9244-086-002 | 1
* | Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 4
12 | Screw Mtg., Flat Head 9545-008-023 | 9545-008-023 | 9545-008-014 | 9545-008-014 | 9545-008-014 |2
13 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 |2
* | Nut, Spring 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 |2
14 | Plug- 1 1/2” (Tubback Bearing | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 |1
housing bolt access)
15 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 1
* | Lock Spacer 9538-189-001 | 9538-189-001 | 9538-189-001 | 9538-189-001 |9538-189-001 | *
* | Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 |1
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001
* | Nut, 1/4-20 UNC, 2B 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006
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29

30

Cabinet and Front Panel Group Part # by Model Continued

28 26

Description

Panel Top, Assembly (includes
catch)

9989-498-001

9989-498-002

9989-498-003

9989-498-004

9989-498-005

Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

9086-017-001

9086-017-001

Rivit-Catch, Top Panel

8638-190-009

8638-190-009

8638-190-009

8638-190-009

8638-190-009

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

Cam, Lock-Top

9095-045-001

9095-045-001

9095-049-001

9095-049-001

9095-049-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

23

Screw, Locator

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

24

Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

25

Locator Post

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut, Locator Post

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

26

Door, Dispenser

9108-095-005

9108-095-005

9108-095-005

9108-095-005

9108-095-005

27

Post, Door Mounting

9467-025-001

9467-025-001

9467-025-001

9467-025-001

9467-025-001

Pin, Plain-SS

9451-191-001

9451-191-001

9451-191-001

9451-191-001

9451-191-001

Screw, Disp.Pcst Mtg

9545-045-002

9545-045-002

9545-045-002

9545-045-002

9545-045-002

28

Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

29

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

30

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Flow Restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Plastic Plug 1 1/2"-(inside
cylinder)

9456-041-007

9456-041-007

9456-041-007

9456-041-007

9456-041-007

RIN|RAIDA|RRRIN]INI=ININININIR Rl Rr RN

31

Bracket, Side Panel under front
panel

9029-263-001

9029-263-001

9029-263-001

9029-263-001

9029-263-001
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Rear View Access Part # by Model

Key Description

1 | Drive Motor, 3 Phase (Inverter 9732-225-001 | 9732-227-001 | 9732-127-012 | 9732-127-014 | 9732-127-012 1
duty) W/Pulley
2 | Pulley, Motor 9453-169-012 | 9453-169-012 | 9453-170-003 | 9453-181-001 | 9453-170-003 1
* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-004 1
* | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 1
Motor Bushing (Rubber) 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
Clamp-Worm, 316SS, 1.5" (for 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019
Rubber bushing)
6 | Strap Bracket, Motor Tension 9029-206-002 | 9029-206-002 | 9029-206-002 | 9029-206-002 | 9029-206-002 | 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 1
7 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 | 1
8 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Tolerance Ring (Driven Pulley) | 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1
9 | Screw 1/2-13x1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
9 | Screw 5/8-11x1/1/2" Driven 9545-060-001 | 9545-060-001 | 1
pulley
10 | Lockwasher 1/2" 8641-582-016 | 8641-582-016 | 8641-582-016 1
10 | Lockwasher 5/8” 8641-582-018 | 8641-582-018 1
11 | Washer, Flat 1/2" 8641-581-026 | 8641-581-026 | 8641-581-026 1
11 | Washer, Flat 5/8x2 1/4" 8641-581-032 | 8641-581-032 1
12 | Drive Belt 9040-076-004 | 9040-079-004 9040-079-005 1
12 | Drive Belt 9040-076-005 9040-076-005 | 2
* | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-002 | 9242-463-003 | 9242-463-003 | 1
* | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 1
13 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 1
* | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
14 | Hose, Pressure Switch 9242-175-000 | 9242-175-000 | 9242-175-007 | 9242-175-007 | 9242-175-001 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-266-001 | 9029-078-001 | 9029-077-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker | 8654-117-014 | 8654-117-008 | 8654-117-008 | 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-001 1
* | Hose, Vacume Breaker to Injec- 9242-461-001 | 9242-461-001 | 9242-461-001 1
tor
* | Clamps 8654-117-014 | 8654-117-014 | 8654-117-014 1
* | Clip - Hose Tie Back 9083-114-001 | 9083-114-001 *
* | Strap Tie, Adjustable Rachet 9544-040-001 | 9544-040-001 &
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Description

Injector Assembly, Soap

9883-006-001

9883-010-001

9883-009-001

9,10,11

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

Panel Assy., Back

9454-632-001

9454-632-001

9989-562-001

9989-562-001

9989-562-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nut, Spring

8640-399-004

8640-399-004

8640-399-004

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002
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Description

Channel, Rear

9947-025-001

9947-025-001

9947-026-001

9947-026-001

9947-026-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

*

Nut, Spring

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Plug, 7/8"

9456-041-006

9456-041-006

9456-041-006

9456-041-006

9456-041-006

Bushing, 7/8”

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

Braacket-Terminal Block Assy

9029-265-001

9029-265-001

9029-265-001

9029-265-001

9029-265-001

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Strip-Terminal marker, Power

9558-025-001

9558-025-001

9558-025-001

Terminal Block-Power

9897-033-002

9897-033-002

9897-033-002

¥x|ojN]Joju]lbdW

Screw-6ABx3/4

9545-031-010

9545-031-010

9545-031-010

©

Harness-Power Terminal Block

9627-747-003

9627-747-003

9627-747-003

Terrminal Lug, Solderless

8652-134-001

8652-134-001

8652-134-001

Lockwasher-Exttooth, #10

8641-582-006

8641-582-006

8641-582-006

Screw-10-32ttX1x1/2Grn

9545-008-027

9545-008-027

9545-008-027

Strip-Terminal Marking, Injector

9558-028-001

9558-028-001

9558-028-001

9558-028-001

9558-028-001

Terminal Block-Injector

9897-032-002

9897-032-002

9897-032-002

9897-032-002

9897-032-002

Screw-4Bx5/8ss

9545-053-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

SN T e IOl P W W O e T N R I T N RN

Harness-Injection

9627-799-001

9627-799-001

9627-799-001

9627-799-003

9627-799-002

Label-Warning

8502-639-001

8502-639-001

8502-639-001

8502-639-001

8502-639-001

Bushing-Insulated, 3/4”

9053-067-001

9053-067-001

9053-067-001

9053-067-001

9053-067-001

Bushing-Insulated, 1”

9053-067-004

9053-067-004

9053-067-004

9053-067-004

9053-067-004

===~

Cover, Terminal Block

9074-267-001

9074-267-001

9074-267-001

9074-267-001

9074-267-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Plate Drive Mounting

9982-382-001

9982-382-001

9982-382-001

9982-382-001

9982-382-001

Nut-#10-32UNF, 2B

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

VFD Delta “E” drive 208-240 volt

9375-032-007

9375-032-005

9375-030-005

9375-030-003

9375-030-007

~lalRr]~]~

VFD Delta “E” drive 120 volt

9375-031-005

Cable, Data

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

VFD Cooling Fan

9189-013-001

9189-013-001

9189-013-001

9189-013-001

9189-013-001

Nut-#10-32UNF 2B

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

VFD “MS300” V4 -10

9375-033-007

=l Y e

VFD Cooling Fan

9189-016-001

VFD “MS300” V4

9375-034-009

9375-034-010

9375-035-011

9375-035-012

9375-035-014

VFD Cooling Fan

9189-015-001

9189-015-001

9189-016-001

9189-016-001

9189-016-001

Data Cable “MS300” V4

9806-026-001

9806-026-001

9806-026-001

9806-026-001

9806-026-001

22

Mounting Plate Water Valves

9452-813-001

9452-813-001

9452-813-001

9452-813-001

9452-813-001

23

Nut-Elastic stop, #10-32

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

24

Valve-Water, Duel Coll

9379-183-010

9379-183-010

9379-183-010

9379-183-010

9379-183-010

25

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

26

Shield over Water Valves Plastic

9550-194-001

9550-194-001

9550-194-001

9550-194-001

9550-194-001

27

Push Clip

9083-121-001

9083-121-001

9083-121-001

9083-121-001

9083-121-001

28

Vacuum Breaker

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Bracket-Vacuum Breaker

9029-266-001

9029-266-001

9029-078-001

9029-077-001

9029-077-001

Vacuum Breaker Cap (Red)

0935-135-002

0935-135-002

0935-135-002

0935-135-002

0935-135-002

X ]lRrlWl=|RARININ]|IEH=]=]=

29

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

30

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

9242-117-014

31

Hose, Vacume Breaker to Injector

9242-461-001

9242-461-001

9242-461-001

o B B Y
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Rear View Access Part # by Model Continued

11

24

24

22 »g

29

4

10
32 | Clamps 8654-117-014 | 8654-117-014 | 8654-117-014 1
33 | Hose-Suds Overflow 9242-463-001 | 9242-463-002 | 9242-463-002 9242-463-003 | 9242-463-003 1
34 | Braking resistors (200 ohm) (-10) 9483-004-002 1
34 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 | 9483-004-002 | 9483-004-002 | 9483-004-002 | 2
35 | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Wire Assy -Violet, (24" T300-10) 8220-118-001 | N/A N/A N/A N/A 2
36 | Wire Assy, Jumper 8220-117-002 | 8220-117-002 | 8220-117-002 | 8220-117-002 | 8220-117-002 2
37 | Screw, #6-32x5/16 9545-044-006 | 9545-044-006 | 9545-044-006 | 9545-044-006 | 9545-044-006 | 4
38 | Nut, #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 4
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Cylinder, Seals & Bearings Part # by Model

Description

* | Bearing and Seal Kit 9732-219-001 | 9732-219-008 | 9732-219-003 | 9732-219-005 | 9732-219-005 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-182-001 | 9803-179-003 | 9803-179-002 | 9803-186-001 | 9803-186-001 1
2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-169-002 | 9241-180-002 | 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-009 | 9036-159-002 | 9036-159-005 | 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-008 | 9036-159-001 | 9036-159-004 | 9036-159-004 | 1
5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-158-001 | 9538-167-001 | 9538-167-001 1
6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-001 | 9487-238-003 | 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-002 | 9487-261-003 | 9487-261-003 1
8 | Seal, Large 9532-140-010 | 9532-140-009 | 9532-140-009 | 9532-140-009 | 9532-140-009 1
9 | Seal, Small 9532-140-005 | 9532-140-003 | 9532-140-003 | 9532-140-006 | 9532-140-006 1
10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-042-001 | 9950-048-001 | 9950-048-001 | 1
11 | Back Assy, Tub 2 piece 9732-137-001 | 9732-137-002 | 9732-137-002 | 9732-137-003 | 9732-137-003 1
12 B;Jlt,)Tub End of Bearing Housing (1/2" x 1 9545-017-009 | 9545-017-009 | 9545-017-009 6
1/4"
12 | Nut 1/2 8640-417-005 | 8640-417-005 | 8640-417-005 6
12 | Lockwasher 1/2” (ext. tooth) 8641-581-034 | 8641-581-034 | 8641-582-016
12 | Bolt 7/16-14x1 1/2" Tub end of bearing hous- 9545-059-003 | 9545-059-003
ing
12 | Nut 5/8” 8640-425-001 | 8640-425-001
13 | Support Arm Assy, Bearing Housing 9991-049-002 | 9991-057-002 | 9991-061-002 | 9991-056-002 | 9991-056-002
14 | Bolt Pulley End of Bearing Housing (3/8” x 9545-029-003 | 9545-029-003 | 9545-029-003
11/2")
14 | Nut, Flange Locking 3/8” 8640-415-004 | 8640-415-004 | 8640-415-004
14 | Bolt Pulley end of bearing housing (7/16- 9545-059-002 | 9545-059-002 6
14x2")
14 | Nut, Flange Locking 7/16" 8640-416-005 | 8640-416-005 | 6
15 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 1
16 | Washer 1/2" 8641-581-026 | 8641-581-026 | 8641-581-026 1
16 | Washer 5/8” 8641-581-032 | 8641-581-032 1
18 | Bolt 1/2-13 x 1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
18 | Bolt 5/8-11x11/2" 9545-060-001 | 9545-060-001 | 1
20 | Lockwasher 1/2” Ext. tooth 8641-582-016 | 8641-582-016 | 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 | 8641-582-018 1
* | Cylinder Assy Before Serial # W1.20190.XXX | 9732-354-001 | 9732-354-002 | 9732-354-003 | 9732-354-004 | 9732-354-006 1
* | Cylinder Assy After Serial # W1.20190.XXX | 9848-163-001 | 9848-164-001 | 9845-165-001 | 9848-166-001 | 9848-168-001 1
* | Tub and Cylinder Assy. 9869-028-001 | 9869-029-001 | 9869-030-001 | 9869-031-001 | 9869-032-001 1
* | Tub Assembly 9930-159-001 | 9930-160-001 | 9930-161-001 | 9930-162-001 | 9930-163-001 1
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33

Door Lock Assembly (All Models)

21

20

! Il_ll.':ll.l:'jlll:l_'lllllll_'lllll

1"
Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-031-001 1
(includes #1 thru #22)

1 | Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat (SS or Brass) 8641-581-030 1
3 | Actuator, Latching Switch 9008-005-001 1
4 | Pawl, Locking 9732-346-002 1
5 | Washer, Spring 8641-569-003 1
6 | Ring, Retaining 9487-200-004 1
7 | Bracket Switch 9029-163-001 1
8 | Nut, Hex 10-32 UNF 8640-413-002 2
9 | Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1

10

Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 640-401-001 1
* | Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 AR

Screw, Lock mtg 1/4"-20 x 3/4”

9545-018-014

Lockwasher 1/4” Ext tooth

8641-582-007
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Gear Motor Door Lock Assembly

8

Key Description

b3

Actuator Assembly (Includes
1-10, Rod NOT included)

T300
9892-015-001

10
1
N
7
‘\. I
T350

9892-015-001

2

T400
9892-015-001

T450
9892-015-001

T600 QTY
9892-015-001 | 1

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

aoluljlbh|lwWIN]|—

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

Nl |2~~~

9586-001-001

N

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[y

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

9914-137-015

9914-137-015

Screw -Hxwshrhdslsems, 6-32
x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003 | 6

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011 4

11

Screw - hxwshdsl, 10-24 - 1.25f,
ctd

9545-046-007

9545-046-007

9545-046-007

9545-046-007

9545-046-007 | 4

12

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

9527-007-001

9527-007-001 1

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010 1
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Loading Door Part # by Model

Key Description

Loading Door, Complete #1-10

9960-308-001

9960-308-001

9960-309-001

9960-309-001

9960-309-001

Loading Door, Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-411-002

9206-411-002

9206-419-001

9206-419-001

9206-419-001

Window, Loading Door

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

Shaft Assy, Locking (includes 4
thru 7)

9913-136-001

9913-136-001

9913-136-001

9913-136-001

9913-136-001

=lRr]l=]=]~

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-051-001

9095-051-001

9095-051-001

9095-051-001

9095-051-001

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-091-001

9244-091-001

9244-091-001

9244-091-001

9244-091-001

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

l=]lRr]l=m]lRr]=]|~

Door Hinge Assembly Mounts to
Tub Front

9955-030-001

9955-030-001

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

12

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

13

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

14

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Rlrlwlr|lrlW|lw]N
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Loading Door Hinge 180 Degree Opening

Key Description

Door Hinge Assembly (mounts to tub
front)

9955-030-001

9955-030-001

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

*

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

N IR OSI INS)

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Gasket, Door Glass

9206-411-002

9206-411-002

9206-419-001

9206-419-001

9206-419-001

Window, Cloths

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

Trim Edge Protector

9578-092-004

9578-092-004

9578-092-005

9578-092-005

9578-092-005

¥xJlO|o|N]|Jo|wv

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

I el Bl i e I I I B SR I I SR S )
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Water Inlet Valve Breakdown Part # by Model

Description

Valve, Water Inlet (includes 1
thru 6)

9379-183-012

9379-183-012

9379-183-012

9379-183-012

9379-183-012

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

*

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

*

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

alu|lb~|lw

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

NINININININININ
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Water Inlet Part # by Model

Key Description

Valve, Water Inlet (dual outlet)
(see Water Inlet Valve Break-
down for individual parts)

9379-183-012

9379-183-012

9379-183-012

9379-183-012

9379-183-012 2

Screw, Valve Mtg

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Vacuum Breaker

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Bracket, Vacuum Breaker

9029-266-001

9029-266-001

9029-078-001

9029-077-001

9029-077-001

Screw

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Hose, Vacuum Breaker to Tub

9242-458-001

9242-458-001

Clamp, Tub End

8654-117-009

8654-117-009

Hose, Vacume Breaker to Injec-
tor

9242-461-001

9242-461-001

S SR N Y T e S

9242-461-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Injector Assembly, Soap

9883-006-001

9883-010-001

9883-009-001

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

Plate-Water Valves

9452-813-001

9452-813-001

9452-813-001

9452-813-001

9452-813-001

Nut-Elastic stop, #10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

8640-413-004

Shield over Water Valves Plastic

9550-186-001

9550-186-001

9550-186-001

9550-186-001

9550-186-001

Clip Push on

9083-121-001

9083-121-001

9083-121-001

9083-121-001

S I IO I S I I IS I

9083-121-001

Hose, Bulk 1/2" 1.D.

9242-453-001

9242-453-001

9242-453-001

9242-453-001

9242-453-001

>
bl

Clamp, Hose-Worm

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

—
N

Flow restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

11

Hose Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

12

Clamp

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

13

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

9242-175-001

14

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

= L Y Y B S

8654-117-015
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Drain Valve Group Part # by Model

Key Description

#11)

1 | Valve, Drain (includes #2 thru

T300
9379-199-001

T350
9379-199-001

T400
9379-202-001

T450
9379-202-001

T600
9379-202-001

QTY

Body, Valve (w/ball)

9064-068-002

9064-068-002

9064-070-001

9064-070-001

9064-070-001

Motor & Gear Train (complete)

9914-137-020

9914-137-020

9914-137-017

9914-137-017

9914-137-017

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-340-001

9534-340-001

9534-339-001

9534-339-001

9534-339-001

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

V|| N|[][ajun]|hAJwW]N

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

—
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

[y
—-

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

—
N

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9538-149-001

9538-149-001

9538-149-001

9538-149-001

N T I SN I SR I OV T I

—
w

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

e

*

Replacement Seal Kit

9732-327-001

9732-327-001

9732-327-001
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Chassis and Drain Part # by Model

Key Description

Base Assy,Frame

9945-093-002

9945-119-002

9945-140-002

9945-141-002

9945-097-002

Outer Tub Assy

9930-135-001

9930-143-001

9930-152-001

9930-142-001

9930-146-001

Tub & Cylinder Assy

9869-159-001

9869-160-002

9869-161-001

9869-162-001

9869-163-001

Ring Assy, Tub Mtg-Front

9950-045-002

9950-045-001

9950-051-002

9950-051-004

9950-051-004

Ring Assy.Clamp Tub Mtg.- Rear

9950-046-002

9950-046-002

9950-056-002

9950-056-002

9950-056-003

Bolt, 1/2"” x 1 1/4 Rings to Base

9545-017-009

Nut, Wizlock, 1/2-13

8640-417-005

8640-417-005

8640-417-005

8640-417-005

8640-417-005

Hose, Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Valve, Drain

9379-199-001

9379-199-001

9379-200-001

9379-200-001

9379-200-001

Hose, Drain Valve to Tube

9242-451-002

9242-451-002

9242-457-001

9242-457-001

9242-457-001

Clamp, Hose (Drain Valve to
Tube)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

(NS I Ve IO I I N I I I I

Bracket, Drain Valve

9029-005-001

9029-005-001

9029-056-001

9029-052-001

9029-052-001

e

Screw, Valve to Bracket
12ABx1/2

9545-008-026

9545-008-026

9545-048-001

9545-008-026

9545-008-026

Tube Assy, Drain

9915-116-004

9915-125-002

9915-119-002

9915-119-002

9915-118-002

Screw Tube (Bracket to Base
1/4Bx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Hose, Overflow to drain

9242-449-002

9242-449-002

9242-449-002

9242-449-002

9242-449-002

Clamp, Overflow

8654-117-018

8654-117-018

8654-117-018

8654-117-018

8654-117-018

Lockwasher

8641-582-018

8641-582-018

Nut, Hex 5/8-11

8640-425-001

8640-425-001

Shim, Support Assembly (thin)

9552-038-003

9552-038-003

9552-038-003

9552-038-001

9552-038-001

Injection Tube

9883-006-001

9883-010-001

9883-007-001

Hose-Inlet, Water (T300 & T350,
Between Vacume Breaker and
tub)

9242-458-001

9242-458-001

16

Dispenser Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

17

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut Spring SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Hose, Dispenser to Tub

9242-450-002

9242-450-002

9242-450-002

9242-450-002

9242-450-001

Clamp, Dispenser Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

18

Back Ass'y, Tub

9732-137-001

9732-137-002

9732-137-002

9732-137-003

9732-137-003

HINIP,]DA]IBD= |-

19

Bolt, 7/16" x 2" Tub Back to Tub

9545-029-003

9545-029-003

9545-029-003

9545-029-003

9545-029-003

12

20

Nut, Flange Lock

8640-415-004

8640-415-004

8640-416-005

8640-416-005

8640-416-005

12
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Cylinder
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Electrical Components - Top Compartment 208/240VAC

Key Description

Trough Assy,Controls 208-240
volt (all parts below #2-#43 &
trough)

9857-210-002

9857-211-001

9857-212-001

9857-213-001

9857-214-001

Trough only

9839-018-001

9839-018-001

9839-018-001

9839-018-001

9839-018-001

Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough

9003-337-001

9003-337-001

9003-337-001

9003-337-001

9003-271-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Wl BA| D]~

Harness-Power Terminal & Drive

9627-831-001

9627-831-001

9627-747-003

9627-747-003

9627-747-003

Transformer, Control (Secondary
Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

8711-004-001

8711-004-001

—

w

Screw, Mtg #10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

*

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Screw GRN. #10-32x 1/2"

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

* | D

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

*

Lug, Grounding

8652-130-037

8652-130-037

8652-130-037

8652-130-037

8652-130-037

PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

9473-006-001

9473-006-001

*

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Harness P17/Drain/Therm/Sol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

Harness P19/Water Valve

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

¥ IN|O

Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

PCB-Optional Relay

9473-007-001

9473-007-001

9473-007-001

9473-007-001

9473-007-001

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Harness, P23 to P15

9627-798-001

9627-798-001

9627-798-001

9627-798-001

9627-798-001

Harness, P10

9627-799-001

9627-799-001

9627-799-001

9627-799-001

9627-799-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

Terminal Block Assy, POWER

9897-026-004

9897-026-004

9897-026-004

9897-026-004

9897-026-004

Screw, Mtg 8ABx1/2”

9545-045-012

9545-045-012

9545-045-012

9545-045-012

9545-045-012

Switch, Pressure

9539-491-001

9539-491-001

9539-489-002

9539-490-001

9539-489-002

Harness P5/Pressure

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

Transformer, (Step Down)
120/2.3 VAC&24 VAC 50/60hz

8711-009-001

8711-009-001

8711-009-001

8711-009-001

8711-009-001

I B Bl Dl D e ) Y ) e i i K B e e i Y S

Screw, Transformer Mtg
#8Bx1/4"

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Lockwasher #6 exttooth

8641-582-005

8641-582-005

8641-582-005

8641-582-005

8641-582-005

19

Fuse Holder Assy

9200-001-002

9200-001-002

9200-001-002

9200-001-002

9200-001-002

—

Fuse, 1.5Amp

8636-018-001

8636-018-001

8636-018-001

8636-018-001

8636-018-001

20

Label-Fuse, 1.5Amp

8502-716-001

8502-716-001

8502-716-001

8502-716-001

8502-716-001

Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

9732-314-001

9732-314-001

9732-314-001

21

Kit-Repaacement, Pressure Sen-
sor (only)

9732-315-001

9732-315-001

9732-315-001

9732-315-001

9732-315-001

===~

Support-PCB, 3/8", Edge Holding

9458-285-001

9458-285-001

9458-285-001

9458-285-001

9458-285-001

22

Transformer-120/18VAC, 5 VA

8711-015-001

8711-015-001

8711-015-001

8711-015-001

8711-015-001

23

Screw, 8B x 1/4

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Wire Assy BLK/BLU

8220-001-233

8220-001-233

8220-001-233

8220-001-233

8220-001-233

Wire Assy RED/BLU

8220-001-232

8220-001-232

8220-001-232

8220-001-232

8220-001-232

Clamp, Cable 3/16"

8654-125-005

8654-125-005

8654-125-005

8654-125-005

8654-125-005

E T
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Electrical Components - Top Compartment

Mechinical Pressure Switch
10 11 9 12 8 13 16 15

Electronic Pressure Sensor

23 2 21

:%inylqu.li.f,,, »

g
—
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Electrical Components Cont.- Top Compartment 120VAC

Key Description

*

Trough Assy,Controls 120 Volt (all parts below #2-#43 & trough)

T300 120V
9857-210-001

QTY

1

Trough only

9839-018-001

*

Screw, Trough Sides

9545-008-026

Lockwasher #10

8641-582-006

Angle Support Trough

9003-337-001

Screw, Trough Bracket

9545-008-026

Cord Assembly-Service

9802-037-009

Wire Assembly, Red, 29"

8220-065-030

Wire Assembly, Blue, 29"

8220-065-031

w

Screw GRN. #10-32x 1/2"

9545-008-027

*

Lockwasher #10

8641-582-006

Lug, Grounding

8652-130-037

PCB assembly Relay Main

9473-006-001

L S e

Support-PCB, 3/8, Edge Holding

9548-285-001

Harness Drain/Therm/Sol

9627-796-001

Harness P19/Water Valve

9627-795-003

¥ N | o

Harness P8/P16

9627-794-001

Harness P20/P21

9627-793-001

O |

PCB-Optional Relay

9473-007-001

Support-PCB, 3/8, Edge Holding

9548-285-001

Harness, P23 to P15

9627-798-001

Harness, P10

9627-799-001

Bushing , Wire 7/8

9053-067-002

Terminal Block Assy, POWER

9897-026-004

Screw, Mtg 8Bx1/2"

9545-045-012

Switch, Pressure

9539-491-001

Harness P5/Pressure

9627-804-001

Transformer, (Step Down) 120/2.3 VAC&24 VAC 50/60hz

8711-009-001

Screw, Transformer Mtg #8Bx1/4”

9545-045-001

Lockwasher #6 exttooth

8641-582-005

Fuse Holder Assy

9200-001-002

Fuse, 1.5Amp

8636-018-001

Label-Fuse, 1.5Amp

8502-716-001

Il B Bl S SR B B Bl SR B SR T Bl Y e i il e il 2 B B B RSN I S I OV I O N I e

after Serial # W1.15244.001

Kit-Pressure Sensor, Electronic

9732-314-001

Kit-Repaacement, Pressure Sensor (only)

9732-315-001

Support-PCB, 3/8", Edge Holding

9458-285-001

Transformer-120/18VAC, 5 VA

8711-015-001

Screw, 8B x 1/4"

9545-045-001

Wire Assy BLK/BLU

8220-001-233

Wire Assy RED/BLU

8220-001-232

= Bt IS B Y i
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16

19

10

20

11
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Control Panel Part # by Model

Description

Panel Control Assembly(panel
only)

9989-477-001

9989-477-001

9989-478-001

9989-478-001

9989-479-001

Screw, Hxwshrhdundct #10Bx
1/2" (Control to sides)

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

9452-625-001

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2" Guide

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

Shield, PCB

9550-184-001

9550-184-001

9550-184-001

9550-184-001

9550-184-001

O]|oN|J|oju|hJWIN

Nut, #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

—_
o

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

9538-192-001

9538-192-001

9538-192-001

e
—

Pushbutton Control (Black)

9035-062-003

9035-062-003

9035-062-003

9035-062-003

9035-062-003

—_
N

Retainer Pushbutton (Micro)

9486-158-001

9486-158-001

9486-158-001

9486-158-001

9486-158-001

—_
w

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

—_
N

PCB assembly Control /Display

9473-004-010

9473-004-010

9473-004-010

9473-004-010

9473-004-010

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

15

Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

8640-411-002

8640-411-002

16

Nut, #8-32 (Grounding PCB)

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

17

Harness LEDPCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Harness Doorlock, Switches

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

Harness, P5/Pressure Switch

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

18

PCB assembly Mode lights

9473-005-001

9473-005-001

9473-005-001

9473-005-001

9473-005-001

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

19

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

20

Light, LED,ADD BLEACH As-
sembly

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

=ININ|IRPrlRrl~rlRrlRrlRlORINR,rlRPrR,rlWIR]INININININ]-

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

21

Nut Hexeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

22

Nameplate,Control Panel (Black)

9412-217-001

9412-218-001

9412-219-001

9412-220-001

9412-221-001

23

Lock Assy, Run/Program-W/Har-
ness & Key

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

IR INN

24

Key-Run/Program (N561)

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

25

Motor Ass'y, Door Locking (see
Door Lock Group for parts break-
down)

9892-015-001

9892-015-001

9892-015-001

9892-015-001

9892-015-001

26

Hex Nuts (mounting Door Lock-
assy. to control panel)

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Battery-Control Memory
(CR1220)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001
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Labels and Diagrams All WCVD Models

Description

Operators Manual

8514-236-001

8514-236-001

8514-238-001

8514-239-001

8514-240-001

Instructions Spin Direction

8507-275-001

8507-275-001

8507-275-001

8507-275-001

8507-275-001

Wiring Schematic & Diagram,
(120 VAC)

9506-549-001

Wiring Schematic & Diagram
(208/240 VAC)

9506-550-001

9506-552-001

9506-552-001

9506-552-001

9506-554-001

Transient Voltage Surge Suppressor
Infomational

8507-330-001

8507-330-001

8507-330-001

8507-330-001

8507-330-001

Label High Voltage Warning

8502-614-004

8502-614-004

8502-614-004

8502-614-004

8502-614-004

Label Fusing & Installation

8502-619-003

8502-619-003

8502-619-003

8502-619-003

8502-619-003

Label Quality

8511-001-002

8511-001-002

8511-001-002

8511-001-002

8511-001-002

Label, Warning-Door Opening (Black)

8502-757-001

8502-757-001

8502-757-001

8502-757-001

8502-757-001

Label, Warning-Door Risk of Injury
(Black)

8502-759-001

8502-759-001

8502-759-001

8502-759-001

8502-759-001

R l=l=]—=]~=

Risk of Injury Label

2

DO NOT TRY TO OPEN DOOR 'wilN

Tril DoRUAd 15 STRL Tiseesed
TOU SEE WATDA N Tl WihDOW
ANy CYCLE LIGHT IS STRL ON

- D

g

L IMPORTANT |
¥ POWTR 0 NTTRETID

THERS WLL BE A 2-) ESUTE DELAY
B FORE Tl DOOR CiN B OFTMLD

Door Label
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DEXTER

Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics
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Transformer, Electrical -39 models

Key component

Operators Manual

8514-236-002

8514-237-002

8514-238-002

8514-239-002

8514-240-002

Wiring Schematic &
Diagram

9506-551-001

9506-553-001

9506-553-001

9506-553-001

9506-555-001

Controls Assembly -
Trough,

9857-210-003

9857-211-002

9857-212-002

9857-213-002

9857-214-002

Wiring Harness,
Power Terminal Block

9627-747-006

9627-747-006

9627-747-006

9627-747-006

9627-747-006

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

5198-211-002

5198-211-002

Instructions, Trans-
former Connect

8507-230-003

8507-230-003

8507-230-003

8507-230-003

8507-230-003

Controls Transformer

8711-004-003

8711-004-003

8711-004-003

8711-004-003

8711-004-003

Transformer

8711-009-003

8711-009-003

8711-009-003

8711-009-003

8711-009-003

Terminal Strip Marker

9558-028-002

9558-028-002

9558-028-002

9558-028-002

9558-028-002
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Water Valve, Drain Valve -39 models

Component

1 | Water Valve 9379-183-013 9379-183-013 9379-183-013 9379-183-013 9379-183-013 2
Drain Valve 2" inch 9379-199-002 9379-199-002 1
Drain Valve 3" inch 9379-202-002 9379-202-002 9379-202-002 1

_—
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Gear Motor Door Lock Assembly 24V AC

Key Description

Actuator Assembly (Includes 1-10,
Rod NOT included)

9892-015-002

9892-015-002

9892-015-002

9892-015-002

9892-015-002

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

aoju|lbh|lwW|IN]=

Thermoactuator - Door Lock
Relay 24VAC

9586-001-003

9586-001-003

9586-001-003

9586-001-003

9586-001-003

[N I N P B

~N

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

—

Motor & Gear Assembly 24VAC

9914-137-014

9914-137-014

9914-137-014

9914-137-014

9914-137-014

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

11

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-029

9545-012-029

9545-012-029

9545-012-029

9545-012-029

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

Spacer, Gear Motor

9538-187-001

9538-187-001

9538-187-001

9538-187-001

9538-187-001
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ALTERNATE

T-300-39 Schematic

™ ereurr 71 WATER VALVES
| BREAKER | H2 — HOT SOAP
2 o -
-t ¢ HT — HOT TUB
250V | ruse | C2 — COLD SOFTENER
NoL BKRD L1 X_BRD |RED| , ", |RED, 24V RED 24V C1 - COLD TUB
3 200v]L1] 3 24V RTN . 24V RTN
P L2, 3 24V
T 3
BKBUL2| 3 X2 BKBU
o L3
L3
T e @ CONTROL < m DOOR LOCKED SWITCH
> N A TRANSFORMER B DOOR CLOSED
3 e SWITCH
2]
D w 5 RED THERMOACTUATOR #1
X = < DOOR LOCKED g oRG/BLU ARG . BlLU
= = 3 SWITCH
GRN/YEL cnm@%mm_oxmu 3 o P12 THERMOACTUATOR #2
u UNLOCK
ORG : ORG p15
DOOR LOCK
= o
P17-5 WHT/RED o BLU
S
ORG  P4-6 pP21-1 WHT P20-1
WHT/RED Pa—i Pol-4 __BLK P04 - HOT WATER
BLK  p4-3 >
L le |e 8- BRN/YEL Ple-i| 9 P19-1 ORG o YEL
VARIABLE FREQUENCY DRIVE = _|= Pa-2  ORG/BLU ple-2| g - HOT WATER
ADJUSTMENT FOR = ICM MI6 24 RED P7-1 P8-3 UORG/RED P16-3 .Emlr_ RED VALUE #1 YEL
MAXIMUM G—FORCE @ L1 L2 L3 ¢ 23 BLU P74 P8-4 WHT/RED Pl6-4 = £
MOTOR DCM 3 =z COLD WATER
DRIVE MI4 e 123V CT YEL P7-5 P8-6 RED/ORG P16-6 VALUE #2
SYSTEM @ VARIABLE ¢ [p3v RIN B P7-6 P8-7 RED/YEL P16-7
3K 10v " Toav RIN RED P7-n [P8=8  WHT/BLU P16-8] p17-1 COLD WATER
LK T FREQUENCY re it S P8-9 WHT/ORG P16-9 VALUE 81
o T2 DRIVE STEP-DOWN _ _ WHT/BRN o YEL
z BLK 13 100G AVI TRANSFORMER [Pa=lt  BLU_ PI6-I1
Z|
2 DRAIN
) Bl B2 RJ-1L VALUE
o w
(g [
Y N = = BRN/YEL @ BLU
200 OHMS P6-3 )
100 WATTS - [ pg—4 |RU-11
= T o |pe3-1  BLU P15-1 P10-1 BRN/YEL IGRN
= O p23-2  RED P15-2 m |pP10-2 ORG/BLU -
200 OHMS a P23-3__ GRN P15-3] — % Plo—2 WHT/BLU
100 WATTS o — WHT P15-4 m P10—4 ORG/RED INJECTION
L Pp3-5  BLK PIS-5| S > SIGNAL
@ wotR Wt pos | = < |p1o-6 BLK/RED CONNECTIONS
) o pp3-7  YEL p15-7| &5 &2
g £
= pa-1 g
WHT YEL — 3L 4 ORG/RED , D
RAPID 32 L HeH| | oRG & P3-1 WH p7-1
ADVANCE/ PRESSURE P3-8 = P3-2  WH P7-2 ° BLU , COM
PROGRAM RA SWITCH = P3-3  WH P7-3| m
KEY SWITCH — ® 24 ORG PS-6 P3-4  WH P7-4| ©
N.a RED —e 21 |O0rRG P95 | P3-5 W p7—5| &
NORMAL _P5-4 | P36 WH p7-6| ~ |Bi=t BLK
7 RED[T op I LOW ORG “P5-3 P3-7 p7—7] o g
— ¢ = T S = ADD P/N 9506-742-001PR
PROG : YEL PS-1 P3-9 WH P7-9 w_.mmmu 20 LB OPL, VF DRIVE, 230V
BLU BLK/RED 24V ACTUATORS
BLK/BLU WNO300XA-39XV_X—_____—__X

SCHEMATIC 250V,

TPH, 50HZ
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T-300-39 Diagram
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T-300-39 V4 Schematic

TOP FRONT

QOCATION:

DOQR LOCK
MQTOR

~ ~ LOCATION:  BOTTOM

T O il 73
e “ms e — DRAN -H MOTOR | qp—
oo WHT poy ® ki
ocMm beM o:xmKn-.

VARIABLE FREQUENCY DRINE
ADJUSTMENT FOR MAXIMUM G—FORCE

_l Hl.u

CABLE
& SHEELD

SHIELDED CABLE

LOCATION:  CONTROL TROUGH

BRN/YEL I
BLU

GRN

OPTIONAL RELAY
PRINTED CIRCUIT

2
)
2
A

m/ ¢
30|
S~ S g3y~ |o
EgZ & wn@ 8
3° S o Tl A
T > hy
s v~ |Z
R BOWH
X
n T XA R
\, / o
ol
R 3
~ |
WWAH' S YEL
hE A z
BOM-
zZ XA |° RED

Nmoa

SNOLLNEHSNd

P14

P13

1

L2

200v 230V

CONTROL
TRANSFORMER

X2 24v X1

]

Aol %4

v.a_”wa_
YEL
YEL
RED

[©] [e] [v] [2]

dals  L¥VIS  dn

-] MICRO—CONTROLLER
. PRINTED CIRCUIT BOARD

P12 —]
P11

Ei

WHT
RED
RED

5
U _ |
A
|
L

L1

P20
MAIN_RELAY
PRINTED CIRCUIT BOARD

Q¥vod LINOYI0 G3LNI¥d NOLLNEHSNd/AVIdSId

P16
P19
1

— I

BLU

E

STEP—DOWN
TRANSFORMER

o|olold
ololo|o
G
ZHOG—Hd |

SNOILO3NNOD
¥OLI3PNI

o o -
2 2 T
|l g | & =
3 M = RC | |
£ %4 , |
3 8 ORG/BLU |
L]
RAPID —
ADVANCE /
PROGRAM SHIELDED CABLE 1
KEY SWITCH BLU | |

WIRING DIAGRAM 230V,

BREAKER ALTERNATE

1PH,

P/N 9506—904—001PR
20§ OPL, VF DRIVE, 230V

24V ACTUATORS
WNO300X_—39XV4X—. ——X

50HZ
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T-300-39 V4 Diagram
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T-350-39 Schematic

AL IERNAIE

[T FUSET 7] WATER VALVES
v 07 HaF %8¢
“CIRCUIT _
230V | GROR | &7 - E8IR GETENER
N oL BKRD L1 Xt BKRD |RED| _——. |RED_ 24V RED 24v
S 200v{L1] 24V RIN 24V RIN
9 Le 24V
3 L3, BKBULE X8 BB DOOR LOCKED SWITCH
b - < |z
\ ®  CONTROL E~
> X TRANSFORMER ° DOOR CLOSED
3 SWITCH
« v T ReD THERMOACTUATOR #1
cK
pem A%, = £ DOR LOCKED |g ORG/BLU , AN
= = =]
 GRN/YEL MI4 | DOOR LaTcHED |3 SWITCH & THERMOACTUATOR #2
wis |LYHTS SWITCH o P12 UNLOCK
ORG | ORG pis
10v :
RC YEL YEL pg HogRLEacK
AVI YEL YEL P13 P17-5 WHT/RED _grven BLU
m
ORG  pa-g pe1-l  WHT _ pao-1]| & HOT WATER
VEI/RED PA-L pa1—4 __ BLK pag-a| - VALUE 45
— P19-1 ORG Paas YEL
_ _
GRNAYEL |m  |w pe-l  BRNYEL ple-l] HOT WATER
il 1z ey RED 7t 8=z ORG/BLU Pie=2| &2 HOT WATE
VARIABLE FREQUENCY ORVE (D) L1 L2 L3 DCM M6 ¢ - Pg-4 WHT/RED Plg-4| = YEL 4
ADJUSTMENT FOR . 23V BLU P7-4 = OLD WATER
MOTOR nCcM ¢ = c
MAXIMUM G—FORCE [ orVE w4 ¢ 123V CT YEL P7-5 \P8-6  RED/ORG P16-6] VALUE #2
SYSTEM ¢ |23V RIN BLU P7-6] |IP8-=7 RED/YEL P16-7] |
VARIABLE MIS ¢ Pg-8 WHT/BLU P16-8
BLK m.u FREQUENCY LoV L 3llt, |24V RN RED P7-2] P89 WHT/ORG _P16-9 P17-1 VaLve B
4 BLK DRIVE — — -
WHT,  STEP-DOWN . _ YEL
M BLK T2 100G <400 RC BT TRANSFORMER P8-11 BLU P16-11
2 T3 200G (350,450) av] DRAIN
o RJ-11 VALUE
1|12|13 RU-11 BRN/YEL @ B
BLK ) =z
L CABLE SHIELD GND % GRN
b “Lees-e| @ (B2 _RGESL HNALL = INJECTION
- [pe3-3 GR P15-31 2§ nnm”_mmv%_mnzm
o -4 WHT __ p15-4| = ™ [p10-4 ORG/RED
0o [pe3-5s _BL P15-5| & >
@ wmotR WHT poeg | = E 5 [P10-6 BLK/RED s
Po-3 o p23-7  YEL P15-7| & &2
RED p2-2 = c
BLU po-1 Z ORG/RED, D
34 S
34, 1
WHT YEL 3L & ° BLU , COM
RAPID 32 HIGH o P3-1 WH P7-1
ADVANCE/ | = ORG ORG__pS-§ M P3=2 Wi p7-2
PROGRAM P3-3 E P7-3] m
KEY SWITCH swaren P56 | P34 - pr-a| © P/N 9506—906—001PR
N N 24 ORG_P5-5 B —WH e &
NORMAL RE - 21 |O0RG PS4 Vi el o _{ BLK 20 LB OPL EXPRESS, VF DRIVE, 230V
g RED [T 5p | LOW ORG__PS- P37 WH 577 = g WNO350X_~39XV4X—_____—__X
! P3-8 WH P7-8 ADD
PROG : YEL PS-1 P3-9  WH p7=9 BLEACH
BLU [BLK/RED
BLK/BLU
SCHEMATIC 230V, 1PH, 50HZ
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T-350-39 Diagram
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T-350-39 V4 Schematic

-

LOCATION:

BOTTOM

—3d  HSM4
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T-350-39 V4 Diagram
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T-400-39 Schematic

250v

N oL BKRD L1 24V _RED 24v
> 200v]L1] 3 24V RIN 24V RIN
D La, 3 24v
T L3 BKBUL2| 3 X2 BKBU
T L ©  CONTROL < |2 DOOR LOCKED SWITCH
> = TRANSFORMER e = DOOR CLOSED
] SWITCH
R MI6 5 ReD THERMOACTUATOR #1
100G 2 < LacK
DCM d\_.m_ = = DOOR LOCKED “n_a ORG/BLU
v _ = mi4 AL DODR LATCHED |5 SWITCH |&
GRN/YEL 3 THERMOACTUATOR #2
wrs | €350,450> SWITCH g P12 UNLOCK
10v ORG | ORG py5
RC YEL YEL pi4 DOOR LOCK
AVI YEL YEL p13 ~
P17-5 WHT/RED gy BLU
o
ORG___P4-6 p21-1 WHT pao-1| §
WHT/RED P4 [P21-4  BLK  ppo-4] - a_wﬁc,m&.mm
BLK _ p4-3 >
L le e Pa-i  BRN/YEL Ple-t| 9 |B19=1 ORG g YEL |
._“mwzﬁm o Pe—2 DRG/BLU Ple-2| &2 HOT WATER
Py 24V RED P7-1 [P8-3 ORG/RED P16-3 VALUE #1
VARIABLE FREQUENCY DRIVE @ L1 L2 L3 P8-4 WHT/RED P16-4 =
ADJUSTMENT FOR WOTOR DCM 23V___BLU P7-4 e COLD WATER
MAXIMUM G-FORCE  oTVE 23V CT_YEL P7-5 -6 RED/ORG = = VALUE #2
SYSTEM MI4 p7-¢ Pg-7 RED/YEL P16-7
@  varmBE MIS —6 _WHT/BLU Pl6-
BLK P17-1 COLD WATER
Tl FREQUENCY | |IP8-9 WHT/ORG P16=9] VALUE #1
BLK V= —
- T2 DRIVE WHT, _STEP-DOWN - BLU - YEL
Z BLK 100G (400> RC = TRANSFORMER Pe=11  BLU  Ple-11]
2 T3 200G (350,450) Av] DRAIN
5 Bl B2 RJ-11 VALUE
=2 ==}
I [y
~ = [BRN/YEL @ BLU |
200 OHMS P6-3
100 WATTS @ i Pe—4 | RI-1L N
= I g Bl Al L =L BRN/TEL =  INJECTION
1 pp3—p Pl5-2
200 OHMS a P23-3  GRN p15=3| — § [P10=2 SIGNAL
100 WATTS . =T Plo4]| = & [Pl0-4 DRG/RED CONNECTIONS
E P23-5 BLK P15-5| S >
WHT pp-4 = = 5 [P10-6 BLK/RED
P2-3 ©  [pea-7 YEL p15-7| 35 &I
RED pp—p =
BLU pp-i m ORG/RED . D
(&)
34
I
wHT YEL - 3 o ° BLU  COM
RAPID 32" L HIGH| | oo RG ps-g = P7-1
ADVANCE/ = P3-2 p7-2
PROGRAM RA o = P3-3 P7-3| m
KEY SWITCH 24 0RG |__w|mmm| P3-4 P7-4| O P/N 9506—744—001PR
NORMAL ~se—RED = .21 |ore Pt £3-5 E7=5 o ey Bk 20 LB OPL EXPRESS, VF DRNVE, 230V
" RED[T 5o L LOW ORG _P5- P3-7 P7=7| g WNO350XA—-39XV_X—_____—__X
| P3-8 P7-8 ADD 30 LB OPL, VF DRIVE, 230V
YEL P51 = d = , ]
PROG _ P3-9 P79 BLEACH | lwnoaooxa—3exv_x—_____—__x
BLU [BLK/RED 30 LB OPL EXPRESS, VF DRIVE, 230V
BLK/BLU WNO450XA—39XV_X—_____—__X
SCHEMATIC 230V, 1TPH, S50H/Z 2 scrumors

@ Part # 8533-082-001 7/21



T-400-39 Diagram
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T-400-39 V4 Schematic
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T-400-39 V4 Diagram
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T-450-39 Schematic
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T-450-39 Diagram
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T-450-39 V4 Schematic

AL IERNAIE

[T FUSET 7] WATER VALVES
"\ H2 - HOT SOAP
_—= H1 — HOT TuB
CIRCUIT _
230v I ERR G2 - EQLB FOETENER
N L BKRD L1 X1 BKRD [RED| _——_ |RED_ 24V RED 24v
3 200v[L1] 3 24V _RIN 24V RN
D Le, 3 24V
T L3 BKBUL2| 3 X2 BKBU
T @ RO s |z DOOR LOCKED SWITCH
> X TRANSFORMER ° — DOOR CLOSED
3 SWITCH
N e 5 reD THERMOACTUATOR #1
oM = wAn. un_nw_@ H_mnn_ﬂxmu g DRG/BLU )_.\n/_wm BLU
 GRN/YEL MI4 DOOR LATCHED |5 e p1a THERMOACTUATOR #2
SWITCH G UNLOCK
H/w ORG . 0ORG p15
DOOR LOCK
RC «mw «mw P4 MOTOR
AvI Pz P17-5 WHT/RED e, BLU
S
ORG___P4-6 |P21-1  WHT  ppg-| o
WHT/RED pa-1 p2l-4 __ BLK P20s| - a_ﬁ. c«m»wmm
BLK__pa—3
P19-1 ORG o YEL
w w P8-1 BRN/YE| P16-1 = ,
_“mwzhj_. [ PE-2 _ORG/BLU Plep| o HOT WATER
VALUE #1
= 24V —: P8-3 ORG/RED P16-3
VARIABLE FREQUENCY DRVE @ Lt Le L3 DCM M6 RED P71 P-4 _WHT/RED Ple-4] = YEL |
ADJUSTMENT FOR MOTOR DCM 23V BLU P7-4 = COLD WATER
maxiuM G-Force  MOTOR o) 23V CT_ YEL P7-5 P8-6 RED/ORG  Ple-6| = VALUE. #2
SYSTEM @ 23V RIN - |IP8-7 RED/YEL Pl6-7] |
VARIABLE IS BLU_ 2726, Pg-8 _WHT/BLU Ple-8
BLK mn FREQUENCY vl — 24V RN RED P7-2) P8-9__WHI/ORG Pl6-9 P17-1 COLD VATER
- DRIVE STEP-DOWN YEL
o T2 WHT _ _
¢ e 100G <4005 RC YL e, Pg-11 _ BLU _ Ple-11
2 200G (350,450 Ay DRAIN
g BL B2 RJ-11 VALUE
= w
— -
~ = RJ-11 [BRN/YEL 9 BLU ¢
{00 waTTS
==}
= p23-1  BLU P15-1 P10-1 BRN/YEL IGRN
g 3 B =Y 7 g
2oon a 2 S [Plo-2 WH
100 WATTS . S piaa] = % [pi0=4 DRG/RED CONNECTIONS
= fmmm-u Plo-s
@ woor N 3 2 < |pg-g BLK/RED
p2-4 = o B
P5-3 S [pea-z  YEL pi1s-7| %5 & c
RED Pp—p =
BLU pa-1 Z DRG/RED , D
[&5)
34
i
WHT YEL - 3 = w ° BLU , COM
RAPID 32~ | HIGH P3-1 p7-1
ADVANCE/ = ORG ORG_P5-8 S [p3-2__ WH P7-2
PROGRAM RA R = P3-3  WH P7=3| m
KEY SWITCH 24 P56 | P3-4 H P7-4 O P/N 9506—912-001PR
> RED — 21 |ORG IRG Ps-5 P3-5 WH P7=5] - 30 LB OPL EXPRESS, VF DRIVE, 230V
NORMAL P5-4 B —wn =l o le1 BK . ]
- Rep T2 L Lov IRG_ P33 e S BIE AT | wnossox_—sexvax—____ - x
Ww|m «\\. WWlW wrmwwm 24V ACTUATORS
PROG = H =
LED
BLU
|
SCHEMATIC 230V, 1PH, 50HZ
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T-450-39 V4 Diagram
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T-600-39 Schematic

_ALTERNATE
r CIRCUIT, 1 WATER VALVES
e HE = 1T %87
250V | ruse | & - 3B FGETER
N oLt BKRD L1 X1 BKRD |RED, ~, \RED _ 24V RED 24V ‘9
S 200viL1] 3[¢ 24V RN 24V RTN
9 Le, 3[s |e4v
R BkBu L2| 3§, X2 BKBU
- =]
- L o CONTRIL < 2 DOOR LOCKED SWITCH
> N A TRANSFORMER — DOOR CLOSED
[ e SWITCH
N - a|.\.| RED THERMOACTUATOR #1
= LocK
= = < DOOR LOCKED | ORG/BLU
= = J SWITCH 3
GRN/YEL DOOR LATCHED |5 THERMOACTUATOR #2
SWITCH g8 P12 UNLOCK
ORG . ORG P15
YEL YEL pi4 mmmmm_.n_ox
YEL
YEL P13 P17-5 WHT/RED __prrem BLU
S
ORG P46 p21-1 WHT P20-1 =
WHT/RED P4-{ P14 __ BLK P04l - _/.\__ﬁ.c«m»umx
L le e BLK _ p4-3 =< |po1 ORG e YEL
Pa-1  BRN/YEL _Pl6-1
.nmzﬁm 2|2 S ResE Ples| o HOT WATER
VARIABLE FREQUENCY DRIVE — VALUE #1
ADJUSTMENT FOR = 24V RED P7-1 pPg8-— ORG/RED P16-3
MAXIMUM G—FORCE @ L1 L2 L3 DCM MI6 ooy - Pe—4 WHT/RED Ple-4| = RED o YEL
MOTOR DCM BLU _P7-4 = COLD WATER
DRIVE M14 23V CT YEL P7-S Pg-6 RED/ORG P16-6 P19-5 VALUE #2
SYSTEM @ 23V RIN B P7-6 P8-7 RED/YEL P16-7
BLK VARIABLE tov 24V RTN RED P7-2 (E8-8 wHI/BLY Plo-8 P17-1 COLD WATER
Tl FREQUENCY RC WHT — P8-9 WHT/ORG P16-9 VALUE #1
o BLK T2 DRIVE STEP-DOWN Pg-11 B P16-11 WHT/BRN ooy YEL
S BLK T3 100G AVI TRANSFORMER
Z
[\4
G 5 B2 Rt DRAIN
=] w
< =
ra[T1 T3
o0 vaTTs ) g T
1 . Pg—4 [RI-
m I & o pp3-1  BLU P15-1 BRN/YEL IGRN
= p23-p  RED Pi5—2| @ ORG/BLU =
(@]
200 OHMS o P23-3  GRN P15-3| 1 & [Plo-2
100 WATTS a — WHT P15-4 ANH P10—4 ORG/RED INJECTION
o [pe3=s K P15-5] S > SIGNAL
@ woTR WHT pos | = = 3 |Pl0-6 BLK/RED CONNECTIONS
— — ()
Po—3 e Pe3-7  YEL P15-7| 5 &
mas £
Pa-1 Z
T
34 ORG/RED, D
WHT YEL = 3 o
RAPID o P3-1 WH P7-1
ADVANCE/ 32" LHIGH| | oc ORG pS-8 L [p32__wH p7-2 ° BLU  cOM
PROGRAM RA PRESSURE = P3-3 WH P7-3| m
KEY SWITCH SWITCH P5-6 | P3-4 WH P7-4 [&]
~ RED 24 —PS=5 | P3-5 W P7-5 o BLK
NORMAL 24, 21 |orG ORG “PS-4 Pae Wi 761 o -
\ ~ ORG P5-3 P3-7 P7-7 L =
RED Low — = — — P/N 9506—748—001PR
22 BED £9-2 P3-8 W p7-8 ADD
PROG P3-9 W! P7-9 w_.mmmu 40 LB OPL, VF DRIVE, 230V
BLU I 24V ACTUATORS
[BLK/RED ] | WNOBOOXA—39XV_X—_____—__X
BLK/BLU
SCHEMATIC 230V, 1PH, 50HZ
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T-600-39 Diagram
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T-600-39 V4 Schematic

ALIERNAIE

[T FUSET 7]
CIRCUIT
230V | RO |
_W_ L1 BKRD L1 X1 BKRD |RED| _—~. |RED_ 24V RED 24V
:Ou moo/\“r_L 24V _RTN 24V _RTN
| ke, 24v
z BKBU L2 X2 BKBU
T L3, - < |= DOOR LOCKED SWITCH
| = CONTROL E
> N 7~ TRANSFORMER DOOR CLOSED
3 ° SWITCH
3 - " THERMOACTUATOR #1
& e RED . LOcK
= = S DOOR LOCKED |g
T GRN/TEL DOOR LATCHED |3 SWITCH & THERMOACTUATOR #2
SWITCH il P12 UNLOCK
ORG ! ORG p15
MI& YEL YEL p14 mmmmm_.n_nx
CM 806 YEL YEL P13 P17-5 WHT/RED gy BLU
M14 WHT, o
10V 10V ORG__ P4-6 lpal-1  WHT _ pao-1| & HOT WATER
RC RC <1Wmmmu ZS Ppl-4  BLK Pao-4f - VALUE #2
o o Hmem_. Sl pa-l  ERN/VEL Pie=| 5 (R e T
= = |IP8-2 ORG/BLU Plé-2| A _
VARIABLE FREQUENCY DRIVE . _ VALUE #1
ADJUSTMENT FOR = ICM  MI6 24V RED P7-1 g ERG/RED. P19=3 = RED e, YEL
MAXIMUM  G—FORCE Ll Le L3 ¢ | 23 BLU P7-4] Pa-4 WHI/RED Pla-4) = COLD WATER
C
MOTOR DeM ¢ |23v cT veL p7-5 P8-6 _ RED/ORG Ple-6| = VALUE #2
R MI4 ooy RIN BLU P76 Pg-7 RED/YEL Pl6-7
- @ verieE 10V e oav RIN Beo p7o [P8-8  WHT/BLU P16-8] P71 COLD WATER
Tt FREQUENCY Re JWHT] — IP8-9 WHT/ORG P16=9] VALUE #1
o T2 DRIVE STEP-DOWN Pg-11 B P16-11 WHT/BRN  pnvvy  YEL
1S T3 100G AVI TRANSFORMER
&g DRAIN
5 BL B2 RJ-11 VALUE
os}
—
® RJ-11 BRN/YEL @ B
m%% o{»dm
m pp3-1  BLU P15-1 BRN/YEL IGRN
2000 m.w p23-2 m”m p15-2 % -
P23-3 p15-3] -
100 WATTS WHT =< - [510-4 ORG/RED INJECTION
& 5= SIGNAL
@ MOTOR WHT po-4 = = 5 |P10-6 BLK/RED CONNECTIONS
o L
Pp-3 o pa3-7  YEL P15-71 S &= A
[as
RED pp-, = B
BLU pp-1 3 c
T D
34 ORG/RED
WHT| YEL — 31 |
RAPID [as P3-1 W P7-1
ADVANCE/ 32" | HIGH| | oo ORG__PS-8 L [p32__ i p7-2 e BLU , COM
PROGRAM RA PRESSURE _ = [z W P7-3] m
KEY SWITCH — ® SWITCH £3-6 ww-m Vi ww-m L
NORMAL S RED a4, ORG P5-4 = W = -1 BLK
ORG P3-6 P7-6| O
7 ORG _P5-3 P3-7 W Pr=7| =2 WHT 6—001PR
é RED[T oo L LOW = bag WH 578 ADD P/N 9506-916—
PROG YEL PS-1 P3-9 Y P7-9 w_.mnmu 40 LB OPL, VF DRIVE, 230V
BLU ! 24V ACTUATORS
[BLK/RED I | WNOBOOX_—39XV4X—_____—__X
BLK/BLU
SCHEMATIC 250V, 1PH, 50HZ
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T-600-39 V4 Diagram
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Notes
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